=

MHS | s EMfY T AR JEILABR
1 1/Y01101-D 4 Chassis
2 1/Y01102 FIEEL Front Baffle
3 1/Y01103 IEE=L T Back Baffle
4 11Y01104 1 SR Mesne Guide Board
5 1/Y01105 G 25 Back Cover Board
6 2/1Y01106 ] an Handle Bracket
7 1/Y02105 MFHER 3 55 Shield
8 1/GB818-M6x70 e Bolt
9 1/Y02113 15 Spring
10 1/GB6182-M6 7N B RAE R Nut
11 3|Y01716 My AE gl Nut
12 1/GB14-88-M10-30 L7 02 4 Bolt
13 1/Y01107 &g Strap Cover
14 1/Y01108 I 7 5= Shield
15 1/Y01109 57 47 25 Shield Shaft
16 1/Y01131 =LA Ward Board
17 2|Y01111 TR Lower Handle
18 1/Y01112 T Upper Handle
19 1/Y01113 SYSIEN Stop Switch
20 1/Y01114 H & ok Drive Switch
21 1/Y01115 WERTFE Foam Glove
22 1/Y01116 ez KL Spring L
23 1/Y01117 M2z KRR Spring R
24 1/Y01118 A Spring
25 1/Y01119 N TREET RS Gun Controls
26 4/Y01120 L o Decorate Cover
27 1/Y01121L HIE 22 L Spring L
28 1/Y01121R [IEEAR Spring R
29 2|Y01122 EEE Fastener
30 1]Y01123 B A Spring for Flap
31 21Y01124 BHRIES Space Bush
32 1/Y01125 78 S5 Cover Board
33 1/Y01126 R ZEHR K 2k Stop Cable
34 1/Y01127 HEfrzk Drive cable
35 1/Y01128 HH Rope Guide
36 1{Y01129 s il Connecting Rod
37 1/Y01130 VERETEOA Spring
38 2/GB8612-6 N AT 1 S Lock washer
39 6|/GB6561-86-.ST4.8x12 H W22 Bolt
40 3|GB5789-86-M8x20 7N F VSR R AL Bolt
41 4/GB6170A-M6 7N B R Nut
42 2|GB818-M6x40 e Bolt
43 1/Y01201 Jl S48 Blade Bracket
44 1/Y01202 Tk Blade
45 1/Y01203 Ty Washer
46 1/Y01204 yRIEAVE 3 Belt Wheel
47 1/Y01209 ERS s Key
48 1/3-8-24UNF-2B BN A Bolt
49 21Y01205 Mid T Quick Fix Handle
50 2|Y01206 PWFEih Lock
51 21Y01207 LA R Pull Rod
52 2/Y01208 EELUINES Locknut Cover
53 2|GB879-86-6x20 R [ A Pin
54 2|GB6170-86-M8 7S R Nut
55 3|GB97_ 1-85-8 S Washer
56 1{Y01301 WS AR Gearcase Upper
57 1{Y01302 WA = Gearcase Cover
58 1/Y01303 A Spring
59 1/Y01304 AP iA Gear
60 1/Y01305 HEA Pinion
61 1/Y01306 IR )4 Driver Shaft
62 2/Y01307 RRlLE Bearing
63 1/Y01308 Vi e Pulley
64 1{Y01309- iy e EE Bracket
65 2/Y01310 ke Groove Pin
66 1/Y01312 HAL GearL
67 1/Y01313 H AR GearR
68 2|GB845-ST3.5-9.5 H B 22 Bolt
69 1/6001LL-GBT276-94 6001 L LR VA Fli K Bearing
70 1/GB879-86-4x20 P [ A Y Pin
71 7|GB5789-86-M5x10 VA R Bolt
72 6/GB894 1-86-12 2l FH e Y B Washer
73 1{Y01402 A > 28 Front Bracket
74 21Y01404 I S7 AR g Front Bracket Shaft
75 2|Y01505 e Axle
76 2/GB848-85-12 S| Washer
77 1/Y01405 EBT Connect rod
78 2/1Y01503 JG S AR A Back Shaft Cover
79 1/Y01504 oG S BRI Back Shaft Cover
80 1/Y01506 H B Height Adjust Board
81 3/Y01507 BPET Rivet
82 1/Y01508 =Y A Ward Turncap
83 1/Y01513 )5 /e S B Back Left Board
84 1/Y01514 5 A SRR Back Right Board
85 1/Y01515 =LA R Ward Lever
86 2|Y01516 e Axle
87 2|6901LL-GBT276-94 RVE Sl A Bearing
88 2/Y01711 T AL e A Nut
89 2Y01713 1290 A0 12"Wheel
90 21Y01714 125 A i 12"Inch Tire
91 21Y01715 HEN = Dust cover
92 8/Y01704 P Bl Pressing Bearing
93 21Y01801 8 Fr i 8"Wheel
94 21Y01802 8~ A iR 8"Inch Tire
95 2/Y01703 Lo Ui Wheel cover
96 1{Y01901 AL T AS PR HE Grass Catcher Casing
97 1/Y01902 AL ELAS PR HE Grass Catcher Casing
08 1/Y01903 AL AS PR HE Grass Catcher Casing
99 21Y01904 AL B AS PR HE Grass Catcher Casing
100 4[Y01905 WA S = Jacket
101 1/Y01906 e Jacket
102 1{Y01907 JEC AR Soleplate
103 1/Y01909 Je Iy HAS Plastic Face
104 2|GB14-88-M10-50 L7 02 A Bolt
105 2/GB91-86-10 il Pin
106 1|Z-Li787 \Yiiii Belt
107 1|GGT1P65F-GH50-ASSY  |¥Au#l Engine
YH53BSH| . 1/B&S DOV 700-ASSY B&SYHIHL B&S Engine

PRI AT B 2 5 EQ s YR R 4 7 BTV T A5 3 DL, 645
ity EL AR LR, A7 PR 2 71 T 6

THE INFORMATION CONTAINED IN THISDRAWING IS THE SOLE PROPERTY
OF Ninghai GGT Machinery Co., Ltd. ANY REPRODUCTION IN PART OR

AS A WHOLEWITHOUT THE WRITTEN PERMISSION OF Ninghai GGT Machinery
Co., Ltd. IS PROHIBITED.

6 7 8

10

11

12

13

14

15 16

11

12

UNLESS OTHERWISE SPECIFIED: FINISH:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
LINEAR:
ANGULAR:

NAME SIGNATURE

prawN  Zhao yanhui
cHkp | zhao yanhui
aprpvp Andy zhao
vre | Andy zhao

info@ggt-garden.com
www.ggt-garden.com

ATTEN:

1. Wearing parts mark by blue color.
2. Secondary wearing parts mark by green color.
3. Non-wearing parts mark by black color.

-2008.03.16

DATE
07'08-26
07'08-26
07'08-26
08'03-16
MATERIAL:

WEIGHT:

sovirTHEELIASERF LA BR 22 7

Ninghai GGT Machinery Co., Ltd.

GH53SDH-TI
209~ A5 VRVERE

" GH53SDH ™

SCALE:1:6 SHEET 1 OF 1

TITLE:


Administrator
日期图章 (蓝)


It is list for 1pc YH53SDH lawn mower, you can chose which spare parts you need.

How many pcs for

NO. QTY GGT NO. Chinese name English name spare parts you
need.
1 1{Y01101-D 533 Chassis
2 1{Y01102 EiEEE Front Baffle
3 1|Y01103 ek Back Baffle
4 1{Y01104 RS Mesne Guide Board
5 1{Y01105 &M Back Cover Board
6 2|Y01106 REXHE Handle Bracket
7 1|yo2105 M HEBr 1 = Shield
8 1|GB818-M6x70 [L53 Bolt
9 1(Y02113 HE Spring
10 1|GB6182-M6 ANERERR Nut
11 3[vo1716 Tt BT Nut
12 1{GB14-88-M10-30 SEigk Bolt
13 1[yo1107 S Strap Cover
14 1[vo01108 Bhir = Shield
3 1[Y01109 Bhir EHh Shield Shaft
16 1{Y01131 FETvE Ward Board
17 2|Y01111 THF Lower Handle
18 1{yo1112 FHF Upper Handle
19 1[v01113 Vi Stop Switch
20 1|Y01114 BEFFX Drive Switch
21 1|Y01115 HEFE Foam Glove
22 1|yo1116 MEZFEL Spring L
23 1[yo1117 WMZFER Spring R
24 1[vo1118 R Spring
25 1/Y01119 Tk Gun Controls
26 4(Y01120 TiMmE Decorate Cover
27 1{yo1121L BIENZZL Spring L
28 1|/Y01121R BIANZZR Spring R
29 2|Y01122 EXE Fastener
30 1|Y01123 EXHE Spring for Flap
31 2|Y01124 B B E Space Bush
32 1|Y01125 BER Cover Board
33 1|Y01126 RER KL Stop Cable
34 1|(Yo1127 HENL% Drive cable
35 1|Y01128 I Rope Guide
36 1|Y01129 %0 Connecting Rod
37 1{Y01130 HENE Spring
38 2|GB8612-6 At 81 E 2 B Lock washer
39 6/GB6561-86-.5T4.8x12 |BX IR Bolt
40 3|GB5789-86-M8x20 ANECERERE Bolt
41 4|GB6170A-M6 ANEEN Nut
42 2|GB818-M6x40 125 Bolt
43 1/Y01201 DHAXHE Blade Bracket
44 1[Y01202 TR Blade
45 1[Y01203 TEBE Washer
46 1[Y01204 7RV Belt Wheel
47 1|Y01209 ih < 4R Key
48 1]3-8-24UNF-2B HENBER Bolt
49 2|Y01205 IR F Quick Fix Handle
50 2|Y01206 I F iR Lock
51 2[Y01207 PIFF Pull Rod
52 2|Y01208 HYRE Locknut Cover
53 2|GB879-86-6x20 55 M B A 45 Pin
54 2|GB6170-86-M8 ANEERN Nut
THEEHERVNHERL T 2-1 YH53SDH




55 3|GB97 1-85-8 SEiE Washer

56 1/Y01301 PERETEN Gearcase Upper

57 1{Y01302 HRREE Gearcase Cover

58 1/Y01303 ek Spring

59 1{Y01304 RS Gear

60 1{Y01305 ik Pinion

61 1|Y01306 XZh % Driver Shaft

62 2(Y01307 e Bearing

63 1|Y01308 Vi Pulley

64 1[Y01309- B Bracket

65 2|Y01310 Nk Groove Pin

66 1[yo1312 EHL GearL

67 1[Y01313 EWR GearR

68 2|GB845-ST3.5-9.5 BRIRZ Bolt

69 1(6001LL-GBT276-94 6001 L LiZEH Hh A& Bearing

70 1(GB879-86-4x20 58 M [ A BN Pin

71 7|GB5789-86-M5x10 NBERER Bolt

72 6(GB894 1-86-12 Hy AR MR Washer

73 1{Y01402 S Front Bracket

74 2|Y01404 B 2 2R 3 Front Bracket Shaft

75 2{Y01505 B Axle

76 2|GB848-85-12 FRE Washer

77 1|Y01405 EM Connect rod

78 2(Y01503 BEXERE Back Shaft Cover

79 1|Y01504 AR EEH Back Shaft Cover

80 1{Y01506 HWEik Height Adjust Board

81 3|Y01507 ET Rivet

82 1|Y01508 FENIhEE Ward Turncap

83 1{Y01513 BEX R Back Left Board

84 1|yo1514 BA R Back Right Board

85 1{Y01515 A Ward Lever

86 2|Y01516 B Axle

87 2|6901LL-GBT276-94 AL P Bearing

88 2[yo1711 HiC et Nut

89 2|Y01713 125~ R B 12"Wheel

90 2(Y01714 12855 H4 ik 12"Inch Tire

91 2|Yo1715 RERAE Dust cover

92 8|Y01704 o9 s R Pressing Bearing

93 2|Y01801 8RB 8"Wheel

94 2(Y01802 8314 8"Inch Tire

95 2|Y01703 BEIAE Wheel cover

96 1]Y01901 EERGAE Grass Catcher Casing

97 1]Y01902 EERGAE Grass Catcher Casing

98 1|Y01903 EERGAE Grass Catcher Casing

99 2|Y01904 EERGAE Grass Catcher Casing

100 4]Y01905 EEVE Jacket

101 1{Y01906 EFE Jacket

102 1|Y01907 JE Soleplate

103 1Y01909 ERER Plastic Face

104 2|GB14-88-M10-50 SERE Bolt

105 2|GB91-86-10 H Pin

106 1|z-Li787 Vi Belt

107 1|GGT1P65F-GH50-ASSY| /T H Hl Engine
THEEHERVNHERL T 2-2 YH53SDH




